V16-876-008-1
J1B 2ATIRIURSAIdAT SOTATSG JowOqsn) AOHVEVY INOL IO I9Tesp 0ok
ﬁ%ﬁb&uo@ﬂﬁm,Jﬁxﬂoawmﬂd#mﬁvmaéﬁyuﬁwvﬂwnHw»mﬂﬁﬁoamhngQﬁﬁNQHﬁw59muH

HIRWRVE x

HONHIM ATVISOLAV x

LHID0S HONI %/€ %

LHAD0S HONI 91/6 %
:ATTIWASSY H0d GAYIABHEY ST100L

SLHHHS NOTLLONYLSNT
ATAWHSSY  1.00d0odd

e e ey T8 5 4. 24 2t e = e s o S oo+ 2 SO s 1 e+ 2.0 e et st o -

V1T0Hdd
ANTHOVIW NOTSNHLXH/TIND HHT

“ONI AJOdVEvd

"SYVTIO0 NO HSNJ (Z) oMy PUe ‘1iVES avd SATION
(1) 2uo BuTsn JAVEA HONEE U3 OYUO SAYA WETION (2) ohy STquosssy

. (DNIMVEA HFS) ~SEAHSYM 8/¢
"4HHSVMEDOT 8/€ (Z2) ona *S170d ¥/1-€ X 8/¢ (2) ony Buisg
“HHVYA HONAH SY3 O3 ATIANVH NOISNALXE DIAT PU® (Vd LVHS °oua °Tquessy

(Z) ony pue

(v d¥LS WOUA HION ¥NS)
"HIGNVE NOISNSLXH DET 943 IO SPUs 01uO S4T¥D WVOJ NI 8 () omy dTTS

'SUHHSVM 8/€ (Z) on3 pu® ‘SURHSVM Y001 8/¢ (Z) omy ‘grI0d € X
8/¢ (Z) om3 BUIsSnh “HHVEA BONEE 241 03 (¥d ¥OVE 243 junoum A THENDAS

("avd 891709 BOVHE 304 TI) “Avisaand Tand o9i7T NHL NV avd
dATI08 HHL NEAMLAE GALVOOT ¥4 (T00BS SEFAHSVM DILSVId IOVId dHL -HION

SEVTIOD NO HSOd (¥) inoy pue ‘SYNHSYM DILSVId ¥OVIE
_0'1 y/e (¥) AnO3 “SIAVES GV §ATIOE (Z) O3 BUISN (Teq03 ANoJ)
"IVASHAAd THAD DFT SUI FO PUS yoma uo gqvd ENTION (Z) oMy o1quessy

TATOBII pUBR ATY300WS 8918101 3T 3BY] 08 UOT]O9UUOD u921YILy],
CLON ¥D0T IHDIHH MOT 2/1 (1) °40 pue 1904 $/1-€ X 2/ (1) auc Jursn
"HWVIA HONMH 242 JO SIVIA 243 U99n12q TVISHENd T0D O 243 STqEessy

“(.g. TIVIHQ 99S%) TVISAGHd
0D DAFAT PUT FO ¥ORQ Syy o3 NOJUNG 3F99N8 BS B/I-1 (1) 2uo Hyorlly

IVLSEEAd 190 DAT 24y yo dog

Uo ONIHSOd 2W3 o3ut goNigvad ADNVII v/¢ X g/G X Z2/1 (Z) ony 3393uy

TLT

91

61

b1

€1

21

11

"01

SNOTLOMYLSNT ATANASSY ANTHOVR NOISNALY/THN) DT VIT044d



——— e

merane A b0
e emsmare i 4

PBRO11A  LEG CURL/EXTENSION MACHINE ASSEMBLY PARTS LIST

SORT AND COUNT ALL PARTS wmmomm wmmHZZHzm ASSEMBLY

QTY

HARDKARK:

ITEM NAME/DESCRIPTION
. 1-1/4 IN 5@ RUBBER BUMPON
2. 1-1/2 x 2-1/2 END CAP
3. 1/2 x 3 LG BOLT
4. 1/2 WASHER
5. 1/2 LOCK WASHER
6. 1/z NUT
7. 8 IN GRIP
3. 3/8 x 3 LG BOLT
9. 378 WASHER

10. 378 LOCK WASHE

12. 2 IN 50 END CAP
13. 1/2 x 5/8 x 3/4 LG FLANGE BEARING
14. 1/2 LOW HEIGHT LOCK NUT
15, 1-1/2 IN S@ mzu CAP

R

11. 3/8 x 3-1/4 LG BOLT

............................

....................

........................

.......................................

16. KNOB
17. PLUNGER
18. SFRING

19. ~SPACER

.....................................

20. COTTER PIN
21. PUSH-ON COLLAR

22. 1/2 x 2-1/2 LG BOLT
23. 3/4” 1.D. BLACK PLASTIC WASHER

.................................

aaaaaaaaaaaaaaaaaaaaaaaaaaaa

:::::::::::::::::::::::

SORT AND COOUNT PF#.MDNHM BEFORE BEGINNING ASSEMBLY

WELDMENT PARTS:

ITEM - NAME/DESCBIPTION QTY
1. BENCH FRAME ... .. ... ... ......... (PB2164-1).. 1
2. REAR BASE LEG W/ MDZmem ..,nm..awwNprIHv., 1
3. FRONT BASE LEG ......... Cevd o oL (PB2196-1) .. 1
4. LEG EXTENSION HANDLE .Lann;.u...ﬁmwmwmmle., 1
5. LEG CURL PEDESTAL ..:....... ... (PB2171-1).. 1
6. ADJUSTABLE ROLLER PAD mrmm<mm ..(PB23986-1).. 2
7. ROLLER PAD SHAFTS .............. (PB1251-1).. 3
8. BACK PAD ................ e (PB2183-1).. 1
9. SEAT PAD ... ... ........... ..(PB2178-1).. 1

10. ROLLER PADS . ... ... ... ... ... ..... (PB1946-1).. 6

NOTE: BOLT LENGTH IS MEASURED FROM THE UNDEKRSIDE OF THE HEAD OF THE BOLT.

{—— BOLT LENGTH

BOLT LENGTH RULER:

borobo

L 1 i 1 {

PBF011A LEG CURL/EXTENSION MACHINE mmmmzmr% INSTRUCTTONS

n

the BENCH FRAME.

IMPORTANT

THEK LEG CURL / EXTENSION MACHINE, MUST BE ASSEMBLED ON A FLAT.
LEVEL SURFACE TO ASSURE ITS ™ PROPER FUNCTION.

Insert four (4) 1-1/2 x 2-1/2 END CAPS into each end of the REAR
BASE LEG W/HANDLES and the FRONT BASE LEG.

SKCURELY assemble the REAR BASE LEG W/HANDLES to the rear of the
BENCH FRAME using two (2) 1/2 x 2-1/2 BOLTS, two (2) 1/2 WASHERS,
two (2) 1/2 LOCK WASHERS, and two (2) 1/2 NUTS. NOTE: THE HANDLES

OR THE REAR BASK LEG SHOULD FACE AWAY FROM THE REAR OF THE BENCH
FRAMEK .

SECURELY assemble the FRONT BASE LEG to the front of the BENCH FRAME
using two (23 1/2 x 2-1/2 BOLTS. two (2) 1/2 WASHERS. two (2) 1/2
LOCK WASHERS. and two (2) 1/2 NUTS. (SEE DETAIL C)

.mwwﬁ two (2} 8 IN GRIPS onto the HANDLES of the REAR BASE LEG.

NOTE: If a lubricant is required, use RUBBING ALCOHOL, to thoroughly
coat the inside of the grip.

Insert one (1) Z IN SQ END CAP into the end of the tube on top of

Assemble the SPRING PIN ASSEMBLY into the SPRING PIN ASSEMBLY
HOUSING on each end of the LEG CURL PEDESTAL using two (2) PLUNGERS.

two (Z) KNOBS, two (2) SPRINGS, two (2) SPACERS and two (2) COTTER
PINS (SEK DETAIL A)

NOTE: ON THE SPRING PIN ASSEMBLY HOUSING CLOSEST TO THE WRIGHT PEG,
THE ENROB CANNOT BE ASSEMBLED TO THE PLUNGER BEFORE IT IS
INSERTED INTO THE HOLE ON THE SPRING PIN ASSEMBLY HOUSING.

Insert four (4) 1-1/2 IN SQ END CAPS into each end of the SPRING PIN
MOdeﬂﬂ on the LEG CURL PEDESTAL.

uwmmdmmmm the SPRING PIN ASSEMBLY on each end of the LEG CURL

PEDESTAL, and insert two (2) ADJUSTABLE ROLLER PAD SLERVES.
(SEK DRAWING)

Insert three (3) 2 IN SQ END CAPS into each end on the LEG CURL
PEDKESTAL.



VIOS3INNIN AISWVY

*ouj ‘Apoge.ied

wvwdza

Onion 2w sansun)
SADRYNTIOL

CS21d4 2)
AT X Thi
4V9 ON3

AIHSYM T/

- -
USd h) \\

©

»J« THVYL3Q

‘ ('$31d49)QAvd

ERRI

170e
\ L LTA & 72
L=
& i W
"OS NI 2
CS)d w1109 : dvd AN3
N\_N X N\.;
CSITd 2) dIND WY04 / :
Qvd 1v3s ;
avd Yoy ~9« NYL3Q .
%, ASSY Nid TINMGS H
\WN\QW z80) NI WIS GV 3 1 .
% FI0H LNOUd h ¢
s wﬂ Lh8l [UTTIT D MIA M| Q ,
el e o wems qov| 3 {
T C WAL i
sl Amnl rncaL o | g NOJWND xwww:u\\
wn P oz TSTHY diw] 2
o AIHGYM
bifs wT 10N DO M Qv | g
i Raid AN ISVITIA NMIN | v
S o..exwzo_m_hwn_sno L2 - - - - NMOWS SV | 1000~
R - n ——— — i NOLLSINIS ON HSYO .

USJ7d h) AAHSVM

(SI1d472)
N THT X Th
dvJ QN3

ST D)
AV 1IGD
NO HSMd @
\\d ANY J — <|w|ma
335

/\/

US4 b} F3HSYA DILISYd xuajm

090717 HUVWWSATO0R

CS274 h)
10N Zh

WION11dS u\\@

ev

ﬂwfmuqa Z2)

~BWTHYL3T 33
R

/ N

/ \

o & _ _
1109 Loy \ IH MO | NoawnE |
m X B/C 935 INNKTT-5735 39BN,
| ZN\_ S
| CSITE &) (2) ONIYV3Q
@ NIHSYM HIOLLIS 8r¢ < ESIN 2P
_ ¢S4 &) 1
B HIHSYM 8K

e

N

vHOs9d a _n\{! —
‘OH ONIMYRO [ 3T b rvos MVTONY
Q..\v -8 E Zz \ 5
% HWA LXF /80T 931 _
i lrﬁ\wﬁ\. —— m
_ru\m N SNOLLIMALSNT KIFWIssy . -

. ONISNOH
ASSY NId ONIddS

@é

N_MGZ:JQ

#Va VL3I0

USVid 2)
3AIITS avd
¥I70¥ Lav

9
L)
?
3

@ ST 2/

VL3 338 _93d 1HDIEM

z_n._ d3L10 \@m* &

oNDIdS 7 |
d¥J ON3 V
‘OS ent

USId k)

“OS NIl Th! ﬁ
USNd e
OSSN
4vJ3 ON3

‘ dVvJ QN3
N .. _S
//..V | .

AN

<

O T T




